
MANAGEMENT AND TECHNOLOGY TRENDS IN THE
WASTEWATER TREATMENT INDUSTRY

by

Peter Andrew Cocozza

B.S. Civil Engineering, Union College
(1993)

Submitted to the Department of Civil and Environmental Engineering
in Partial Fulfillment of the Requirements for the Degree of

Master of Science in
Civil and Environmental Engineering

at the

Massachusetts Institute of Technology
February 1997

© 1997 Massachusetts Institute of Technology
All Rights Reserved

Signature of Aut:hor

Certified by-

Accepted by

OF TECHNOLOG

JAN 2 9 1997

Department of Civil and Envif mtal Engineering
January 17, 1997

Professor Ned Moavenzadeh
Thesis Supervisor

George Macomber Professor of Construction

Joseph M. Sussman
[...]
competitions." Such competitions are pushing public wastewater utilities to redevelop their

management and operational processes to run their treatment plants more like a business

and allow them to compete with the private sector. The managed competition process

conducted for the Irwin Creek wastewater treatment plant in Charlotte, North Carolina

97



demonstrates how the public sector can compete successfully with private firms and

provide effective services for the lowest costs.

This section presents detailed case studies of the privatization competitions that were

conducted for the Indianapolis and Charlotte wastewater treatment facilities. The section

then concludes with a general discussion of the implications of privatization on technology

development and the use of advanced technologies. It is believed that, whether a facility is

operated by the private sector or a public utility-that is, whether efficiencies are realized

through real privatization or the threat of private sector control-the industry will

subsequently provide incentive for technological advancement.

5.2 Influence of the Private Sector on Facility Management and Operations

The newest opportunity for the private sector in the wastewater treatment industry is with

public utilities. With promises of sustained or lower user rates, the release of municipal

funds and efficient management methods, wastewater firms are focusing their services on

those municipalities facing aging infrastructure, shrinking budgets and increased water

regulations. The increased activity of private wastewater firms in public facilities has

brought about a trend of streamlining facility operations to turn wastewater treatment

plants into profit-making ventures.

The private sector strives for more efficient operations by implementing methods for

improving employee productivity, reducing electrical and chemical costs, reducing

maintenance costs and using proven management techniques. The automation of operating

systems, cross-training of employees, and use of newer, more efficient technological

processes are other typical changes which add to the cost savings. Private firms often rely

on attrition to trim existing staff, as opposed to the common misconception that there

occurs an immediate firing of public employees. Most public entities operate under

restrictive civil service and union rules regarding job classes, duties, salary and promotion.

They also typically use cumbersome purchasing and accounting procedures. It is in these

areas that private companies make modifications which streamline all facets of treatment

facility operations-from treatment process to bill collection.

The threat of privatization has become a great motivator for public utilities to reduce work

forces and implement efficient operational systems and management techniques. Although

98



labor unions are slow to embrace change, some wastewater operator unionists are beginning

to realize that technology, budget pressures and private service firms are forcing a new era

of competition. Engineering consultants are expanding into. a niche market in the re-

engineering of public utility business processes, which emphasizes streamlining, automation

and other efficiencies to run treatment plants on a more businesslike basis-something the

private firms have been perfecting over the past decade. These consultants are allowing the

public utilities to develop proposals which can compete with the private sector in a

managed competition process. Because they do not have to include profit, administrative

costs and other private-firm overhead costs, public utility bids can be, and have been, lower

than the competition's. Some private service firms indicate that they avoid cities with

managed competitions, expressing fears that the "playing field" for such procurements may

not be level and that in-house bidders may not have to provide the same guarantees as

outside private firms.

Even for municipalities that ultimately do not go private, the success of recent privatization

efforts is being used as a wake-up call to public utilities. These utilities are being forced to

introduce more efficient management and operational systems in order to compete with the

private sector. The biggest hurdle for public utilities is the cultural change required to

develop a private-industry mind set, a change which is inherently difficult due to

bureaucratic structure. A progressive political environment is a key requirement if any form

of wastewater privatization, either actual private operation or an equivalent publicly-

operated system, is to take place. The following two case studies--the privatization of

Indianapolis, Indiana's wastewater treatment facilities, and the managed competition and

public contract award in Charlotte, North Carolina--provide examples of the effects of

privatization or the public use of private sector techniques on improving treatment facility

operations.

5.3 Indianapolis, Indiana, Department of Public Works Advanced Wastewater

Treatment Facilities

In 1991, Indianapolis' Mayor Stephen Goldsmith ran on a platform of eliminating

monopolies and focusing on competition. His objective was essentially to do more in

government with less money. In the last five years, Indianapolis has banked or accrued into

the future $230 million in savings from over 70 privatization projects, including the high-

profile privatization of its wastewater treatment facilities.2 The private operation and

99



maintenance contract is projected to save the city $65 million over the five-year term of the

agreement while maintaining or improving wastewater effluent quality. This section

presents a discussion of the changes and efficiencies that have been realized as a result of

privatizing the management and operation of Indianapolis' wastewater facilities.

5.3.1 Facility Background and Description3

The City of Indianapolis, the twelfth largest city in the US, provides wastewater treatment

for Indiana's Marion County. The City's Department of Public Works (DPW), under its

Sewer and Water Division, is in charge of the Advanced Wastewater Treatment (AWT)

Facilities, a system of treatment works which includes two wastewater treatment plants, a

solids handling facility, and an analytical laboratory. The Belmont and Southport

wastewater plants, located within seven miles of each other, utilize advanced treatment

processes which treat a total average capacity of 245 mgd. The resulting effluent from both

treatment plants is discharged into the White River. The first wastewater treatment facility

in Indianapolis was constructed and put into service in 1924 at the present site of the

Belmont facility. Treatment facilities were expanded and upgraded continually at this

location through the years. In the mid-1960's, the decision was made to build a new

treatment plant at the Southport location. Upgrading of both treatment facilities for the

removal of suspended solids, biochemical oxygen demand and ammonia began in the

1970's. The upgraded Southport and Belmont AWT facilities were then placed in service in

1982 and 1983, respectively. The sludge handling facility was originally constructed in 1955

at the Belmont site, underwent remodeling in 1969 and 1970, and then a complete

rehabilitation in 1988 through 1990. Both Belmont and Southport AWT processes include

preliminary treatment, primary clarification, secondary biological treatment and

clarification, air nitrification (Southport only) or oxygen nitrification, fltration and ozone

disinfection. The sludge handling facility incorporates the use of thickening, dewatering and

incineration. A brief description of the process operations at the Belmont, Southport and

sludge handling facilities is presented below.

Belmont

The Belmont treatment facility is designed to handle an average flow of 150 mgd and a

primary peak flow of 300 mgd. Preliminary treatment at the Belmont facility consists of

trash removal, screening, and grit removal. Trash racks remove large debris from the influent

before it flows through a series of bar screens. Grit is removed from the influent by aerated

grit chambers and is subsequently disposed of at a landfill or incinerated at Indianapolis'

100



Resource Recovery Facility. Primary treatment is performed using four units of open-

channel rectangular settling tanks. Each unit consists of four channels 265 feet long, 16 feet

wide and 15 feet deep. Sludge is collected at the bottom and floatable material is skimmed

off the surface with a flight and drag solids removal system. Effluent is then directed

through a series of traveling water screens to remove additional solids. Secondary treatment

is accomplished using four biological roughing towers (trickling filters) designed to handle a

peak flow of approximately 37.5 mgd per tower. Flow from is then directed to an oxygen

nitrification system, consisting of six reactors with eight stages each, for the removal of

biochemical oxygen demand and ammonia-nitrogen. Each stage is equipped with a

mechanical aerator for mixing and oxygen transfer to the wastewater. Twelve secondary

clarifiers remove additional solids through settling, which are collected by a floating-bridge

siphon mechanism. Surface scum is removed from each clarifier by automatic skimmers.

Clarified effluent is then directed to the filter building equipped with 12 multi-media filters.

Spent washwater from filter backwashing is returned to the treatment system. Chlorination

equipment is available for disinfection of the tertiary utility water, backwash water and the

filter effluent, if necessary. Primary disinfection is provided by ozone gas disinfection. The

filter building effluent flows through four ozonation contactors. Oxygen from the Cryogenic

Oxygen Generation Facility, an air distillation-type oxygen plant, flows to four ozone

generators. The ozone/oxygen mixture produced by the generators is diffused into the

wastewater flowing through the ozonation contactors. Any remaining ozone is destructed in

catalytic ozone destructors and excess oxygen is released to the atmosphere. A process-

flow chart showing the complete treatment process at the Belmont AWT facility is

presented in Figure 5-1.

101



Figure 5-1: Belmont Facility Wastewater Treatment Process-Flow Chart4

An

t tcRI .

WsE.
1 1 -Inrnsrna

SQG Gmin ' IGIff 5U 

PA.E" SCREW

o', ;' .:oa one, I ! i 1. [.n.. -A
mCV IZ ffl I-_

Oak

01, --

II I ims, , . ........... ...... ... .. . ....... ..... . ...r~~~~~ ~ ~~~~~~~~~~~~~ .... . .....
................ I......... ;............................ .......... J 

.J01 ~ ~ ~ ~ ~ ~ Li

W-SM
ACWJTeD~~ I L Z S I~~~~~ U t k flA R

CYOGIEIC OXGIEN

C GENIAON

Southport
The Southport treatment facility is designed to handle an average flow of 125 mgd and a

peak flow of 150 mgd. Preliminary treatment at the Southport facility consists of

mechanically cleaned bar screens followed by aerated grit removal chambers. Grit removed

from the influent is also disposed of at either a landfill or incinerated at the City's Resource

Recovery Facility. The primary treatment system consists of two sets of four circular center-

feed clarifiers, each 95 feet in diameter with a sidewall depth of eight feet. Solids

accumulated in the hoppers located in the center of each tank are transferred to the sludge

handling facility. Modifications to the primary sludge pumping, piping and valving were

made in 1989 to allow for equalization and aeration of primary sludge before being

transferred to the sludge handling facility at the Belmont plant. Grease accumulation on the

surface of the primary clarifiers is removed by a scum skimmer and transported to a landfill

or incinerated. Primary effluent is directed through traveling water screens to four biological

roughing towers for secondary treatment. At the Southport plant, the discharge from the

bioroughing towers is conveyed to a diversion structure for distribution to the oxygen

nitrification system, an identical system to the one at the Belmont plant, or to an air

nitrification system. The air nitrification system consists of two sets of four rectangular

aeration reactors. Each reactor contains four channels that are 188 feet long, 25 feet wide

102

me

"W nUMNAM ao

'W"W"A "

L_ _.

,/J 'IOner,ff 
,2 .

mem

e)4mlrK4UA

_ _

*. L ., ., * ..
~

-, . , , _ , , , , , , , ., , , J



and 15 feet deep. Air is supplied to the reactors by 14 blowers through diffusers located in

the center of the tanks near the bottom. Secondary clarification is provided by two sets of

four circular center-feed clarification tanks, each 100 feet in diameter with a sidewall depth

of nine to ten feet. Advanced treatment processes at Southport are identical to the Belmont

facility. Both AWT plants are monitored and controlled by a distributed main control

computer system. A process-flow chart showing the complete treatment process at the

Southport AWVT facility is presented in Figure 5-2.

Figure 5-2: Southport Facility Wastewater Treatment Process-Flow Chart

Effluent from both the Belmont and Southport treatment plants is ultimately discharged into

the White River. The quality of the effluent discharged is regulated by the EPA through

specific discharge permits issued under the National Pollution Discharge Elimination System

(N'PDES) for each treatment plant. Table 5-1 presents the NPDES effluent discharge

limitations for certain parameters at Indianapolis' AWT facilities.

103



Table 5-1: NPDES Effluent Limitations for Indianapolis' AWT Facilities'

Belmont AWT Southport AWT
Monthly Daily Monthly Daily

Avg. Max. A:vg. Max.
Parameter (mg/l) (mg/1) (mg/l) (mg/i)

monitor monitor
Flow (mgd) only -- only --
Total BOD5,

Summer 10 -- 10 --
Winter 20 30

Total suspended solids
Summer 10 -- 10 --
Winter 20 30

Ammonia-Nitrogen
Summer 3.4 4.0
Winter 7.0 7.0

Cadmium -- 0.02 -- 0.02
Chromium -- 0.25 -- 0.25
Copper 0.04 0.1 0.1
Cyanide -- 0.027 0.027
Lead -- 0.06 0.06
Mercury 0.0005 -- 0.0005
Nickel -- 0.5 -- 0.5
Zinc -- 1.0 -- 1.0
Dissolved oxygen

Summer -- 28.0 -- >8.0
Winter 26.0 Ž4.0

Fecal coliform 200/100ml - 200/100ml --
Total residual chlorine <1.0 1.0pH-- 6 & <9 -- 26 & 9

notes:
1. a = BOD5 is the five-day biochemical oxygen demand.
2. - does not apply.
3. mg/l = milligrams per liter.
4. Fecal coliform limit is organisms per 100 milliliters.

Sludge Handling

The sludge handling facility located at the Belmont site processes sludge from both

wastewater treatment plants. Waste activated sludge from the Southport plant is

transferred to the sludge handling facility through a pair of six-mile long sludge lines, where

it is then sent to dissolved air flotation (DAF) thickeners. The Belmont plant's waste

activated sludge is pumped directly to the DAF thickeners. The sludge will pass through

equalization/mixing tanks prior to thickening in any number of ten flotation thickener tanks,

each approximately 93 feet long and 20 feet wide. Sludge pumped into the DAF thickeners

is combined with air-entrained water to thicken and float the sludge. Primary sludge from

the Belmont and Southport primary clarifiers are thickened using gravity thickener systems.

104



The gravity-thickened and flotation-thickened sludge is then dewatered using belt filter

presses. The final sludge treatment process consists of the complete combustion of the

sludge using multiple-hearth incinerators.

The original cost of Indianapolis' AWT facilities totaled approximately $250 million.

Seventy-five percent of the funds for construction of these facilities was provided by the

EPA through the Construction Grants Program. Additional funds were contributed by the

EPA for the use of innovative and alternative technology in the treatment systems. The

Indiana State Board of Health provided close to ten percent of the costs, and the City

contributed the remaining funds from the issuance of general obligation bonds.

5.3.2 Competition for AWT Facility Contract Operations and Maintenance

With the general goals of reducing government spending, limiting increased taxes, freeing

capital resources, and creating a more efficient and less bureaucratic government, the City of

Indianapolis choose to evaluate the option of privatizing its wastewater treatment facilities.

In 1993, the City received the results of a financial management and operations assessment

study of its AWT facilities, performed by an outside consultant.7 The purpose of this

assessment was to perform an analysis of the existing wastewater treatment operations,

develop a 20-year projection for the expenditures and revenues of the facilities, and

evaluate various alternatives to improve upon operations and generate increased revenue for

wastewater capital improvement projects. The study concluded that the AWT facilities

were, in general, operated effectively, however several key findings and recommendations

were stated in the final report, including:

* Funding for the City's capital improvement program for the AWT facilities had

not kept pace with the infrastructure needs during recent years prior to the

study;
* The user charges and debt service funded from property tax revenues at that

time were insufficient to fund both the operations and raise the capital required

for improving the AWT facilities' collection system;

· In 1993, the user charges had not been increased in several years; and

· It appeared that a private contractor under contract operations could operate

the AWT facilities for an estimated five percent less in personnel cost than the

City.

105



Among other recommendations, the consultant report recommended that the City

competitively bid the operation and maintenance of the AWT facilities to outside

companies. With these recommendations in mind, Indianapolis' DPW issued a Request for

Statement of Qualifications (RFQ) in May 1993 relating to the operation and maintenance of

the City's AWT facilities. The RFQ was used as an initial screening process to provide the

City with the necessary information for evaluating and selecting the most qualified

contractors that would be asked to submit full proposals. information to be highlighted in

each contractor's statement of qualifications (SOQs) mostly related to previous experience

with wastewater contract operations and maintenance projects, and innovative approaches

to treatment facility operation for improving efficiency. Based on a review of the SOQs, five

qualifying groups were selected to the next bidding round, including:

· American Water Works Company/Anglican Water, PLC;

· AWT Management Group (the City employees);

· Professional Services Group;

· White River Environmental Partnership; and

· Yorkshire Water PLC/Heritage Environmental Services.

In mid-July 1993, Indianapolis's DPW issued a Request For Proposals (RFP) to these five

qualified private contracting firms for the full management, operation and maintenance of

the City's AWT facilities. In the RFP, the City outlined its objectives of achieving additional

efficiencies in the operation of its AWT facilities while producing cost savings to the City

and its ratepayers. The City believed that, through private operation by a firm with several

years experience on a variety of wastewater treatment systems, savings could be realized by

the economies of scale brought by an experienced company. Prolonging equipment life,

improved training of facility employees, and innovative solutions to the problems and

challenges of managing, operating and maintaining treatment facilities could provide an

adequate return on investment for the private firm while allowing the City to utilize the

capital budgeted for the AWT facilities for other infrastructure needs. Through the RFP, the

City requested general information from the private firms regarding their experience with

complex treatment systems, examples of previous operating success stories in terms of the
[...]
while the remaining 30 percent received scheduled maintenance at a more frequent interval.

111



A new computerized maintenance manager system was installed in 1995 to improve the

tracking of inventory and work orders.

Employees

One of the ways in which WREP reduced operating costs was through an evaluation and

reduction of the AWT facilities' workforce. Originally staffed with 328 city workers, by the

third year of contract operations, the workforce had been reduced to 168. All but eight of

those employees were former city workers who transitioned to WREP's operations at the

start of the contract. WREP recognized the Association of Federal, State, County and

Municipal Employees (AFSCME) as the official employee bargaining unit, representing

approximately 35 percent of the plant employees. Through negotiations, a signed bargaining

agreement was ratified by an overwhelming 20-1 margin. This agreement is one of the first

in the US between AFSCME and a private company. Grievances filed by AWT workers

have decreased from 38 in 1993 under City management to one in 1994 and zero in 1995.

The existing workforce received higher salaries, increased benefits and more training than

under previous city management. Those workers displaced by the transition to private

management and operation were assisted in finding comparable jobs by both WREP and the

City. Within an eight month period, 100 percent of these workers were placed as detailed in

Table 5-4 below.

Table 5-4: Placement of Displaced AWT Facility Workers2

PlacementOption I .No. ofirEs
City (other municipal positions) 67
JMM Operation Services 1
Outplacement Assistance 43
Program ...
Outside Employment 10
Retirement 5

Savings and Efficiencies

Cost savings on the operations and maintenance side have exceeded initial projections and

total $21.6 million over the first two years of the contract (1994 and 1995). Table 5-5

presents a summary of the operations and maintenance savings for the first two contract

years in relation to the original AWT budget and the projected costs and savings.

Consolidation and reduction efforts in fleet services, inventory and warehousing produced

decreased costs of more than 50 percent in each category. Monthly fleet costs were reduced

by 54 percent through the use of an outside contractor. Inventory decreased from $6.7

million to less than $2 million, and on-site warehouses were reduced from 37 to two.

112



Although reduced payroll provided the biggest savings (overall payroll expenses were cut 46

percent), WREP was also able to reduce the treatment plants' electricity usage by 30 percent

through a more efficient operation of equipment. Increased savings were also produced

through improved accounting and invoice processing, as vendors provide cost discounts for

prompt payment within ten days of billing. The short turnaround time for accounts payable

creates pricing advantages from vendors who do not have to account for interest mark-ups,

and has permitted additional smaller vendors to provide services for WREP.

Table 5-5: Summary of AWT Facility Operations and Maintenance Savings'3

1994 1995 1996 1997 1998

AWT budget $27,618,175 $30,615,388 $30,615,388 $30,615,388 $30,615,388

Projected costs 17,769,966 18,935,565 19,564,991 19,564,991 18,644,125
Projected savings 9,848,209 11,679,732 11,050,397 11,050,397 11,971,263
Cumulative

roected savings 9,848,209 21,527,941 32,578,338 43,628,735 55,599,998
Actual costs 16,913,124 19,696,563 -- -- --
Actual savings 10,705,051 10,918,825 - -- -

Cumulative
actual savings 10,705,051 21,623,876 -- -- 

Conclusion

Based on the performance to date, it is apparent that Indianapolis' partnership with WREP

has been a major success, providing the City with a more effective and cost efficient

operation of the AWT facilities. Since 1991, Indianapolis has been able to put $530 million

in capital improvements for the city without raising taxes, which is partially attributable to

the success of the wastewater treatment privatization.'4 Over 2000 people have toured the

AWT facilities in the first two years of the private contract, and WREP, City and AFSCME

officials have been invited to participate in more than 25 state, national and international

forums on competitive government. Furthermore, in conjunction with Lyonnaise des Eaux,

WREP established the Indianapolis International Centre for Development and Training at

the Belmont site to provide information and training courses on the latest technology and

management techniques in the wastewater treatment industry. Both the success of the

public-private partnership and the new development and training centre should keep the

attention on Indianapolis as more municipalities consider the possibility of joining forces

with the private sector in wastewater treatment.

113



5.4 Charlotte, North Carolina's Irwin Creek Wastewater Treatment Plant

Over the past several years, the City of Charlotte, North Carolina, has focused its attention

on providing more efficient and effective public works services. In pursuit of this objective,

Charlotte has accepted and encouraged the use of competitive bidding with outside private

firms for providing traditionally public services. One example of the outsourcing of public

services in Charlotte is the recent contract awarded to a private firm for operating a

significant portion of the city's solid waste collection services. Another example is with

Charlotte's water and wastewater services. Urged by inquiries from the private sector and

unsolicited proposals to purchase system components, the Charlotte-Mecklenburg Utility

Department (CMUD) developed a managed competition process to allow private firms to

compete with city staff for the operation and maintenance of one residuals management

facility, one water treatment plant and one wastewater treatment plant. This section

focuses on the managed competition process that was conducted for the operations and

maintenance contract at Charlotte's Irwin Creek Wastewater Treatment Plant, which was

ultimately awarded to the city's employees. This case provides an example of how a public

entity can provide effective and efficient wastewater treatment services by forcing itself to

function like a private company.

5.4.1 Facility Background and Description s

The Charlotte-Mecklenburg Utility Department (CMUD) administers, operates and

maintains a unified water and wastewater system for a service area which includes the City

of Charlotte, Mecklenburg County, and a number of smaller municipalities and areas in the

region. The wastewater system serves a population of 550,000 and consists of five

wastewater treatment facilities having a total plant processing capacity of approximately

92 mgd. The Irwin Creek Wastewater Treatment Plant, one of the five facilities, is designed

to treat an average flow of 15 mgd. The Irwin Creek plant was originally constructed in

1927 and subsequently upgraded and expanded in 1953, 1971, 1979 and 1987. Designed

to provide secondary treatment, the facility was recently upgraded to tertiary (advanced)

treatment with the addition of a single media effluent filter.

Preliminary treatment at the Irwin Creek facility consists of influent screening using

mechanical bar screens and grit removal via mechanical and aerated grit chambers.

Screenings and grit removed from the influent are disposed of at a sanitary landfill. Primary

treatment is performed using three circular primary clarification tanks. Sludge solids are

114



collected at the bottom of the darifiers for further processing. Secondary treatment consists

of a series of trickling filters (bioroughing), aeration basins and secondary clarifiers. The

four high-rate biological trickling filters use rock media to sustain biological growth in the

reactors. Tank bottom diffusers provide necessary oxygen in the two, rectangular plug-flow

aeration basins, while the three circular secondary clarifying tanks provide final clarification

of the wastewater. A portion of the settled sludge from the secondary clarifiers is returned

to the waste stream leaving the trickling filters while the remaining waste activated sludge is

stored for further processing. Flow is then directed to single-media filters to provide

advanced filtration of the effluent. Spent washwater from filter backwashing is returned to

the treatment system. Disinfection of the effluent is performed through chlorination in a

chlorine contact tank. Dechlorination occurs in a final post-aeration system which uses a

cascade-type flow basin. The treated effluent is discharged directly to the nearby Irwin

Creek which is part of Charlotte's Catawba River Basin. The quality of the effluent

discharges is regulated by the EPA through a NPDES discharge permit. Table 5-6 presents

the NPDES effluent discharge limitations for certain parameters at the Irwin Creek facility.

Table 5-6: NPDES Effluent Limitations for Charlotte's Irwin Creek Facility16

Monthly Avg. Daily Max.
Parameter (mg/l)

Flow (mgd) 15 --
Total BOD5a

Summer 5 --
Winter 10

Total suspended solids
Summner 15 --
Winter 30

Ammonia-Nitrogen
Summer 1 --
Winter 2

Cadmium -- 0.0061
Chromium -- 0.224
Cyanide 0.021
Lead -- 0.041
Nickel -- 0.428
Dissolved oxygen -- 6
Fecal coliform 200/100ml --
Total residual chlorine .021 --
pH -- 6 & <9

notes:
1. a = BOD5 is the five-day biochemical oxygen demand.
2. - = does not apply.
3. mg/l = milligrams per liter.
4. Fecal coliform limit is organisms per 100 milliliters.

115



Sludge processing at the Irwin Creek treatment plant consists of anaerobic digestion and

dewatering to produce a Class B sludge based on the 40 CFR Part 503 federal sludge

regulations. Primary sludge and waste activated sludge is stabilized in any number of the

six, two-stage anaerobic digester tanks. Digested sludge is stored in sludge storage tanks

prior to dewatering using a belt filter press. Filtrate from the dewatering process is returned

to the treatment system while processed sludge is transported off-site for final disposal. A

process-flow chart showing the complete treatment process at the Irwin Creek treatment

plant is presented in Figure 5-3.

Figure 5-3: Irwin Creek Facility Wastewater Treatment Process-Flow Chart"7

116



5.4.2 Managed Competition for Contract Operations and Maintenance

In early 1995, the City of Charlotte was approached by a private company proposing to

acquire the largest and newest treatment facility under CMUD's water/wastewater system.

Although the City eventually declined the offer, other offers were made by private

companies for providing contract operation and maintenance services. Advised that

contract operations and maintenance could potentially provide significant savings,

Charlotte decided to conduct a managed competition that would be open to both public

and private bidders. Managed competitions have the potential to provide an unfair

advantage to the public bidding group, however, the City was committed to creating a level

playing field for what was called an "arms length" competition among outside contractors

and CMUD employees.

With the objective of obtaining the most advantageous approach for providing effective,

efficient operation and maintenance of the Irwin Creek treatment plant while ensuring a fair

and equitable competition, the City instituted specific procedures in its competition process.

Prior to the competition, two independent teams were established within CMUD. One team

was responsible for preparing the City's proposal while the other was responsible for

assisting with the procurement process. The two teams were strictly prohibited from

exchanging information or communicating in any way on issues relating to the competition to

prevent the CMUD bid team from gaining inside knowledge. Another procedure instituted

to ensure an unbiased competition related to the evaluation of proposals submitted by

interested parties. The proposal evaluation team consisted of two citizen members of City

advisory committees, two non-CMUD City staff members, and two City Department

Management staff members. Finally, an independent consulting team made up of Camp'

Dresser & Mckee and its subconsultant Raftelis Environmental Consulting Group, Inc. was

retained by Charlotte to manage the overall process and assist in the evaluation of

submittals.

A traditional two-step procurement process was utilized by the City for the selection and

award of the Irwin Creek operation and maintenance contract. The first step involves a

review of the submittals responding to an RFQ, performed in order to select a limited

number of groups deemed by the City to be the most qualified. The second step involves the

evaluation of detailed proposals submitted in response to an RFP given to those groups

passing the qualifications stage. Materials submitted in both steps were evaluated by the

independent evaluation team and the City's consultant team.

117



In August 1995, Charlotte issued the RFQ requesting the submission of SOQs from

companies interested and experienced in providing wastewater treatment services. The

RPFQ outlined the scope of services to be provided to CMUD consisting of the full operation

and maintenance of the Irwin Creek wastewater treatment plant, and specified the term of

the contract to be three years with two annual renewal options, subject to annual

appropriation. Information to be highlighted in each company's SOQ mostly related to

previous experience with wastewater contract operations and maintenance projects, and

innovative strategies to be implemented to provide maximum operational efficiencies. In

addition, the RFQ outlined the selection criteria to be used by the City in evaluating the

SOQs for selecting those companies which would advance to the proposal stage. The

selection criteria included:

· Management and organization arrangements of the proposed company;

· Relevant and quality of experience in providing similar services;

· Experience and qualifications of key staff;

· Technical and financial resources of the proposed company;

· Performance history; and

· Quality and usefulness of any contracting suggestions.

Based on a review of the SOQs, seven qualifying groups were selected to the next bidding

round, including:

· CMUD-Contract Operations (the City employees);

· Duke Power Services Group;

· J.A. Jones Management Services/JMM Operational Services;

* OMI Inc.;

· Professional Services Group;

· U.S. Water; and

· Wheelabrator EOS.

CMUD-Contract Operations (CM-ConOp), a separate accounting entity established within

CMUD for the purpose of the contract bidding, was prequalified based upon the years of

operating experience at the Irwin Creek facility and demonstrated knowledge of the City's

overall treatment system. At the end of January 1996, the City of Charlotte issued an RFP

to these seven qualified contracting firms for the full management, operation and

118



maintenance of the Irwin Creek wastewater treatment facility. The RFP outlined the scope

of services to be provided under contract with the City and the requirements of the base

proposals to be submitted by each of the above contracting groups. The RFP also allowed

the development of alternate proposals that could be submitted in addition to the required

base proposal. One alternate proposal per company could be provided through which the

company could vary the technical approach or the contractual terms and conditions

reflected in the base proposals. The purpose of the alternate proposal was to provide a

mechanism for demonstrating innovative or creative approaches for the cost-effective

operation and maintenance of the Irwin Creek plant which would be beneficial to the City.

Some of the main objectives and requirements outlined in the RFP are presented below in

Table 5-7.

Following a review of the proposals submitted by the seven contracting groups, the City of

Charlotte awarded a five-year management, operations and maintenance contract to CM-